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“D” SERIES REPAIR PARTS LIST
60 CYCLE 1 and 1-1/2 HP HIGH HEAD; 2 and 2-1/2 HP MEDIUM HEAD

1 HP 1-1/2 HP 2 HP 2-1/2 HP
DHE-50L DHF-51L DMG-41L DMMG-42L

Key Part No. DHE3-50 DHF3-51 DMG3-41 DMMG3-42
No. Description Used DH2E3-50 DMM2G-42

1 Motor - 115/230V/60 Hz/1 Ph 1 A100ELL A100FLL – –
1 Motor - 230V/60 Hz/1 Ph 1 – – AE100GLL AE100G5LL
1 Motor - 230/460V/60 Hz/3 Ph 1 AP100EL AP100FL AP100GL AP100G5L
1 Motor - 200/400V/60 Hz/3 Ph 1 AP100ELL – – AP100G5L2
2 3/8 - 16 x 1-1/4” Cap Screw 4 U30-75ZP U30-75ZP U30-75ZP U30-75ZP
3 Water Slinger 1 17351-0009 17351-0009 17351-0009 17351-0009

4A Seal Plate 1 – – C3-23 C3-23
4B Seal Plate 1 C3-52 C3-52 – –
5 Seal Plate Gasket 1 C20-21 C20-21 C20-21 C20-21
6 Shaft Seal 1 U109-6A U109-6A U109-6A U109-6A

7A Impeller - (1 Phase) 1 C105-92PLC C105-92PB C105-114PNA C105-80EA
7A Impeller - (3 Phase) 1 C105-92PLA C105-92PBA C105-114PNA C105-80EA
7B Impeller Screw 1 C30-14SS* C30-14SS* C30-14SS C30-14SS
8 Wear Ring 1 C23-27 C23-27 C23-32D C23-32D

9A Diffuser (Includes Key No. 8) 1 – – C101-56C C101-72
9B Diffuser (Includes Key No. 8) 1 C101-212B C101-212B – –
10 Diffuser Ring 1 C21-2 C21-2 C21-2 C21-2
11 1/4 NPT Pipe Plug 3 U78-941ZPV U78-941ZPV U78-941ZPV U78-941ZPV

12A Pump Body 1 C76-1J C76-1J C76-1J C76-1L
12B 1-1/2 NPT Pipe Plug 1 U78-63GPS U78-63GPS U78-63GPS U78-63GPS
13 5/16 - 18 x 3/4” Cap Screw 4 U30-60ZP U30-60ZP U30-60ZP U30-60ZP
14 Base 1 U4-5 U4-5 U4-5 U4-5
15 3/8” Lock Washer 2 U43-12ZP U43-12ZP U43-12ZP U43-12ZP
16 3/8 - 16 x 5/8” Cap Screw 2 U30-71ZP U30-71ZP U30-71ZP U30-71ZP

*3 Phase only.
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